
Assembling Your SawStop Contractor Saw

SawStop Service Department 
503-582-9934 

www.sawstop.com

Before assembling your saw, make sure that you 
have all the components identified on pages 14 and 
15 in the Owner’s Manual, including hardware 
pack #1 and hardware pack #2. Call the SawStop
Service Department at 503-582-9934 if any 
components are missing. Hardware pack #2 
includes some of the tools needed to assemble 
the saw. You will also need the following additional 
tools:

1.   an 8 mm socket
2.   a 10 mm wrench
3.   two 13 mm wrenches
4.   a level or straight edge

Assembling the Stand

1

• Locate the stand components labeled      through      and 
hardware pack #1. All of the hardware needed to assemble the 
stand is located in the area with the blue background on 
hardware pack #1. In order to easily identify the hardware used
in each of the following steps, the different pieces of hardware
are numbered on the hardware pack and on these assembly 
instructions.  

A F       

2

• Assemble the front of the stand by attaching two of the legs 
marked      to the front panel marked      . Make sure that the legs 
are in front of the front panel. Bumps on the legs fit into holes in
the front panel to align the legs. Attach the legs to the front 
panel using four M8 x 20 carriage bolts      , four M8 washers      , 
four M8 lock washers      , and four M8 hex nuts      . Do not fully 
tighten the nuts at this time. Leaving the nuts loose will make it 
easier to align holes as you assemble the rest of the stand.     

4
3

2

1 A

B

A B

1 2
3 4

A

3

4
3

2

1

• Assemble the rear of the stand by attaching the remaining two 
legs marked      to the rear panel marked      . Make sure that the 
legs are in front of the rear panel. Bumps on the legs fit into holes
in the rear panel to align the legs. Attach the legs to the rear 
panel using four M8 x 20 carriage bolts      , four M8 washers      ,
four M8 lock washers      , and four M8 hex nuts      . Do not fully 
tighten the nuts at this time. 

A C

A

C

A

1 2
3 4

4

• Attach one of the side panels marked      between the front and 
rear portions of the stand. Make sure the legs are in front of the 
side panel and that the side panel is under the top flanges of the 
front and rear panels. Bumps on the legs fit into holes in the side
panel to align the legs. Use four M8 x 20 carriage bolts      ,
four M8 washers      , four M8 lock washers      , and four M8 hex 
nuts       to attach the side panel to the front and rear portions. 
Do not fully tighten the nuts.      

4
3

2

1

D

D

1
2 3

4

5

• Repeat the prior step to attach the remaining side panel 
marked      to the opposite side of the stand.
     

1
2 3 4

D

D

6

• Attach one long bracket marked      between the legs on the 
right side of the stand. Make sure the legs are in front of the 
brackets. Use two M8 x 20 carriage bolts      , two M8 washers     ,
two M8 lock washers      , and two M8 hex nuts       to attach the 
long bracket. Do not fully tighten the nuts. Repeat this process
to attach the remaining long bracket      between the legs on the 
left side of the stand.

1 2
3 4

7

F

4 3
2

1

F

8

• The front, rear and side panels have flanges that overlap to 
define mounting holes through which you will bolt the saw to 
the stand. There is one hole in each corner of the stand. 
Adjust the panels until the holes align and then tighten all of 
the nuts in the stand using a 13 mm wrench.        

9

4

2

2

4

5

• Attach a foot      to the bottom of 
each leg by threading an M8 hex 
nut      on each foot and then 
placing an M8 washer      over 
the nut. Insert a foot into the hole 
at the base of each leg and then 
place a second M8 washer      and
thread a second M8 hex nut      
onto each foot. Do not fully 
tighten the nuts. The stand is 
now fully assembled.

Note: If you purchased an optional 
mobile base for your saw, install it 
now by following the instructions 
that came with the mobile base.

4
2

2
4

5 Mounting the Saw 
to the Stand

10 • Remove the saw from the box and locate the 
mounting hardware. All of the hardware needed to 
mount the saw to the stand is located in the area with 
the yellow background on hardware pack #1. 11

• With the help of an assistant, pick up the saw and carefully set it 
on the assembled stand with the front of the saw above the front
panel of the stand. Align the mounting holes in the bottom corners 
of the saw with the mounting holes in the top corners of the stand. 
While moving the saw do not set it down in the upright position on 
a solid surface because the dust shroud can be damaged. 
Warning! The saw weighs approximately 140 pounds. Be careful 
and use proper lifting technique to avoid injury.

• Attach one of the short brackets marked      between the two 
front legs. Make sure the legs are in front of the bracket. Use 
two M8 x 20 carriage bolts      , two M8 washers      , two M8 lock 
washers      , and two M8 hex nuts      . Do not fully tighten the 
nuts. Repeat this process to attach 
the remaining short bracket 
between the rear legs. 

E

1 2
3 4

1 2
43

E

E
mounting holes

0 15
30

45

SawStop10” Contractor Saw

0 15
30

45

SawStop10” Contractor Saw

Mounting the Saw to the Stand

Washers, M8
(32 + 2 extra)

Lock Washers, M8
(24 + 2 extra)

Assembling the Stand

Hex Nuts, M8
(32 + 2 extra)

Leveling Feet
(4)

Hardware for Steps 10-14

Hardware for Steps 1-9

Carriage Bolts, M8 x 20
(24 + 2 extra) 1

2

4

5

3

Hex Screws, 
M8 x 20 (4)6

Lock Washers, 
M8 (4) 8

Hex Nuts, 
M8 (4) 9

Washers, 
M8 (8) 7

Hardware Pack  #1

Mounting the Saw to the Stand

Washers, M8
(32 + 2 extra)

Lock Washers, M8
(24 + 2 extra)

Assembling the Stand

Hex Nuts, M8
(32 + 2 extra)

Leveling Feet
(4)

Hardware for Steps 10-14

Hardware for Steps 1-9

Carriage Bolts, M8 x 20
(24 + 2 extra) 1

2

4

5

3

Hex Screws, 
M8 x 20 (4)6

Lock Washers, 
M8 (4) 8

Hex Nuts, 
M8 (4) 9

Washers, 
M8 (8) 7

Hardware Pack  #1

F

Flip to 
Other 
Side© SawStop, LLC



Assembling Your SawStop Contractor Saw

SawStop Service Department
503-582-9934

www.sawstop.com

1412

6

7

7

8
9

13

• Remove the plastic covering from the cast iron table top and 
remove the yellow label from the top of the table insert. Wipe the 
oil off the table top with a soft, clean cloth. The table top is 
shipped with a coating of oil to prevent the cast iron from 
rusting. 

• Mount the cabinet to the stand using four M8 x 20 hex screws     ,
eight M8 washers      , four M8 lock washers      , and four M8 
hex nuts      . Insert the hex screws down through the mounting 
holes in the bottom corners of the saw and the top corners of the 
stand, and thread the hex nuts on from the bottom. Make sure to 
        place a washer between the screw head and the saw 
        and to place a washer and lock washer above each 
        nut with the lock washer next to the nut, as shown. 
        Fully tighten all of the nuts using two 13 mm wrenches.

6
7 8

9

Installing the Elevation
 Handwheel

15

• Open the elevation handwheel package and remove the 
2   ⁄   inch long plastic spacer tube. Slide the tube as far as 
possible onto the elevation control shaft that extends out from 
the front of the saw. Next, slide the handwheel onto the same
shaft. Finally, thread the elevation lock knob onto the shaft.

elevation
control shaft

spacer tube

handwheel

elevation
lock knob

Installing the Tilt 
Handwheel

16 • Open the blade tilt package and slide the handwheel
onto the tilt control shaft and then thread the tilt lock 
knob onto the shaft. 
 

tilt
control shaft

handwheel

tilt 
lock knob

Installing the Motor
and Belt Guard

17

       • Locate the motor, the motor belt, the 
         belt guard, and hardware pack #2. All 
       of the hardware needed to install the 
motor and belt guard is located in the area with the 
green background on hardware pack #2. Attach the 
motor to the saw by sliding the motor mounting pins 
into the corresponding holes in the rear trunnion. Make 
sure the pins slide all the way into the holes. Use the 
3 mm hex key included with hardware pack #2 to tighten 
the two lock down set screws to hold the motor in place.

lock down 
set screws

mounting pins

• Align the four holes in the belt guard with the four screws on 
the pulley side of the motor. Use four M5 washers      and four 
M5 hex nuts      from the hardware pack to mount the belt 
guard to the pulley side of the motor. Use an 8 mm socket to 
tighten the hex nuts.

18

belt 
guard

19

• Install the motor belt by first placing the belt over the arbor 
pulley and then lifting the motor upward and placing the other 
end of the belt over the motor pulley. Release the motor when 
the belt is in place so that the weight of the motor puts tension 
on the belt. Rotate the belt by hand to make sure the ribs on 
the belt are aligned with the grooves on both pulleys.        
Note: The tilt angle of the saw can be increased to provide more
access to the arbor pulley.

• Connect the short electrical cord extending from the 
rear of the cabinet to the matching plug extending 
from the motor. Make sure the plugs are connected 
below the motor.

10
11

• The hardware required to mount the extension wings to the 
cast iron table top is located in the area with the purple 
background on hardware pack #2. Position one of the extension 
wings next to the left side of the cast iron table and align the 
holes in the side of the wing with the four threaded holes on the 
side of the table. It doesn’t matter which direction the SawStop 
lettering on the top of the extension wing faces. Mount the left 
          extension wing with four M8 lock washers      and
          four M8 x 16 hex screws      , but do not tighten. 
          Repeat the same procedure to mount the other 
          extension wing to the right side of the table. 
 

       
 

Mounting the 
Extension Wings

20

13

12

extension 
wing

12
13

21

• Use a straight-edge to level the extension wings with the cast 
iron table top and tighten all of the M8 x 16 hex screws with a 
13 mm wrench. 

Mounting the Switch Box

22
• The hardware required to mount the switch box to the cast iron 
table top is located in the area with the orange background on 
         hardware pack #2. Use two M6 washers      and two 
         M6 x 20 hex screws      to mount the switch box 
         under the left extension wing. Tighten the screws 
         with a 10 mm wrench.

14
15

0 15
30

45

SawStop
10” Contractor Saw! WARNING !  ADVERTENCIA !  AVERTISSEMENT

      
gab

inet
e m

ient
ras 

la c
uch

illa g
ira.

15. 
No po

nga
 las

 mano
s de

ntro
 de 

ni d
eba

jo d
el 

      
húm

eda
s.14. 

      
cua

ndo
 est

á ne
ces

ario
. 

13. 
Utilice

 el i
nter

rupt
or d

el b
ypa

ss s
olam

ente
 

      
aba

stec
imient

o.

12. 
No co

nec
te e

l motor
 dire

ctam
ente

 con
 un 

      
mante

nerl
a.

      
la c

uch
illa, 

el c
artu

cho
 del

 fren
o, o

 de 

11. 
Siem

pre 
des

enc
hufe

 la s
ierra

 ant
es d

e ca
mbiar

 

10. 
No tra

te d
e de

sco
nec

tar e
l sis

tem
a de

 fren
os.

      
mient

ras 
que

 la c
uch

illa e
stá 

gira
ndo

.

9.   
Nunc

a aj
uste

 la p
osic

ión 
del 

cart
uch

o de
l fre

no 

      
fren

os.8.   
Nunc

a tra
te d

e ex
peri

menta
r co

n el
 sist

ema de
 

      
cuc

hilla
.

7.   
No po

nga
 la m

ano
 alre

ded
or o

 det
rás 

de l
a 

6.   
No re

alice
 nin

gun
a op

erac
ión 

a m
ano

 alz
ada

. 

5.   
Sepa

 red
ucir

 el r
iesg

o de
l ret

roce
so.

      
nec

esa
rio.

4.   
Utilice

 una
 var

a de
 em

puja
r cu

and
o es

tá 

      
la c

uch
illa d

e la
 sie

rra.

3.   
Mante

nga
 las

 mano
s fu

era 
de l

a tra
yec

toria
 de

      
ope

raci
one

s de
 ser

rar c
omplet

o o 
a tra

vés
.

      
peu

da s
er u

tiliza
da i

nclu
yen

do t
oda

s la
s 

      
sep

arad
or p

ara 
cua

lqui
er o

pera
ción

 par
a la

 cua
l 

2.   
Use e

l dis
pos

itivo
 de 

seg
urid

ad d
e la

 cuc
hilla

 y 

1.   
Use l

as g
afas

 de 
seg

urid
ad.

inst
rucc

ión 
ante

s de
 usa

r la 
sier

ra.

Para 
su p

ropi
a se

guri
dad

, lea
 el m

anu
al d

e 

      
au-d

ess
ous

 de 
cab

inet
 lors

que
 la l

ame to
urne

.

15. 
Ne m

ette
z pa

s le
s m

ains
 à l’

inté
rieu

r on
    

      
les 

emplac
ements

 hum
ides

.

      
néc

ess
ité.

13. 
N'utili

sez
 l’int

erru
pteu

r de
 by-

pas
s qu

'en 
cas

 de 

      
pris

e de
 cou

rant
.

12. 
Ne br

anc
hez

 pas
 dire

ctem
ent 

le m
oteu

r à u
ne 

      
cart

ouc
he d

e fre
in, o

u d’
en f

aire
 l’en

treti
en.

11. 
Débra

nch
ez l

a sc
ie a

van
t de

 cha
nge

r la 
lam

e, la
 

      
frein

age
.

10. 
N’ess

aye
z pa

s de
 neu

trali
ser 

le c
ircu

it de
 

      
frein

 lors
que

 la l
ame to

urne
.

9.   
N’aju

stez
 jam

ais 
la p

osit
ion 

de l
a ca

rtou
che

 de 

      
de f

rein
age

.

8.   
N’ess

aye
z ja

mais 
d'ef

fect
uer 

un e
ssa

i du
 circ

uit 

      
de l

a la
me. 

7.   
Ne pa

sse
z pa

s vo
tre b

ras 
par-

des
sus

 ou 
auto

ur 

6.   
Ne tra

vaill
ez p

as à
 la v

olée
. 

5.   
Lim

itez
 au 

maxim
um le r

isqu
e de

 reje
t.

      
néc

ess
aire

.

4.   
Utilise

z un
 pou

sso
ir de

 fin 
de p

ass
e si

 

      
tour

ne. 3.   
Garde

z le
s m

ains
 à l’

éca
rt de

 la l
ame lo

rsqu
’elle

 

      
type

 d'o
péra

tion
.

2.   
Utilise

z le
 pro

tect
eur 

de l
ame qu

el q
ue s

oit l
e 

1.   
Porte

z de
s lu

nett
es d

e sé
curi

té.

d’in
stru

ctio
n av

ant 
d’ut

ilise
r la 

scie
.

Pour 
votr

e pr
opre

 séc
urité

, lise
z le

 manu
el 

      
cab

inet
 while

 the
 bla

de i
s sp

inni
ng. 

15. 
Do no

t pu
t yo

ur h
and

s in
side

 or u
nde

rnea
th th

e

14. 
Do no

t ex
pos

e to
 rain

 or u
se i

n da
mp lo

cati
ons

.

13. 
Use t

he b
ypa

ss s
witch

 onl
y when

 nec
ess

ary.

      
sup

ply.12. 
Do no

t co
nne

ct th
e m

otor
 dire

ctly 
to a

 pow
er

      
cha

ngin
g th

e br
ake

 car
tridg

e or
 ser

vicin
g.

11. 
Unplu

g th
e sa

w bef
ore 

cha
ngin

g th
e bl

ade
,

10. 
Do no

t try
 to d

isab
le th

e br
ake

 sys
tem

.

      
while

 the
 bla

de i
s sp

inni
ng.

9.   
Neve

r ad
just

 the
 pos

ition
 of t

he b
rake

 car
tridg

e

8.   
Neve

r try
 to t

est 
fire 

the 
brak

e sy
stem

.

7.   
Neve

r rea
ch a

roun
d or

 ove
r the

 saw
 bla

de.

6.   
Do no

t pe
rform

 any
 ope

ratio
n fre

eha
nd.

5.   
Know

 how
 to r

edu
ce t

he r
isk o

f kic
kba

ck.

4.   
Use a

 pus
h-st

ick w
hen

 req
uire

d.

3.   
Keep

 han
ds o

ut o
f the

 line
 of t

he s
aw bla

de.

      
thro

ugh
 saw

ing.

      
ope

ratio
n fo

r which
 it c

an b
e us

ed, 
inclu

ding
 all

2.   
Use t

he b
lade

 gua
rd a

nd s
prea

der 
for e

very

1.   
Wear 

eye
 pro

tect
ion.manu

al b
efor

e op
erat

ing 
this

 saw
.

For 
you

r ow
n sa

fety
, rea

d th
e in

stru
ctio

n 

N
o

o

nga 
a la 

lluvi
a 

Made
 in 

Tai
wan

Saw
Sto

p, L
LC

TC
P

10
¨ C

on
tra

cto
r S

aw

SawStop
®

Mode
l N

o. C
NS 17

5

Seria
l N

o. C
074

012
345

Elec
tric

al /
 Elec

tric
ida

d / 
Élec

tric
ité

115
/23

0 V
olts

, 60
 Hz

15/
7.5

 Amps

1 P
has

e

1.7
5 H

P

350
0 R

PM

®

c

US

17
53

70

0
15

30

45

SawStop
10” Contractor Saw

! WARNING !  ADVERTENCIA !  AVERTISSEMENT

                        Para su propia seguridad, lea el manual de                  

                  instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la cuchilla y 

      separador para cualquier operación para la 

cual       peuda ser utilizada incluyendo todas las 

      operaciones de serrar completo o a través.

3.   Mantenga las manos fuera de la trayectoria de

      la cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      necesario.
5.   Sepa reducir el riesgo del retroceso.

6.   No realice ninguna operación a mano alzada. 

7.   No ponga la mano alrededor o detrás de la 

      cuchilla.8.   Nunca trate de experimentar con el sistema de 

      frenos.9.   Nunca ajuste la posición del cartucho del freno 

      mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de frenos.

11. Siempre desenchufe la sierra antes de cambiar 

      la cuchilla, el cartucho del freno, o de 

      mantenerla.
12. No conecte el motor directamente con un 

      abastecimiento.

13. Utilice el interruptor del bypass solamente 

      cuando está necesario.

14. No exponga a la lluvia o al uso en 

localizaciones húmedas.

15. No ponga las manos dentro de ni debajo del 

      gabinete mientras la cuchilla gira.

                                               Pour   
propre sécurité, lisez le manuel 

                          d’instruction avant d’utiliser la scie.

1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel que 

soit le       type d'opération.

3.   Gardez les mains à l’écart de la lame 

lorsqu’elle tourne. 

4.   Utilisez un poussoir de fin de passe si 

      nécessaire.
5.   Limitez au maximum le risque de rejet.

6.   Ne travaillez pas à la volée. 

7.   Ne passez pas votre bras par-dessus ou 

autour de la lame. 

8.   N’essayez jamais d'effectuer un essai du 

circuit de freinage.

9.   N’ajustez jamais la position de la 

cartouche de frein lorsque la lame tourne.

10. N’essayez pas de neutraliser le circuit 

de 
      freinage.
11. Débranchez la scie avant de changer la 

lame, la cartouche de frein, ou d’en faire 

l’entretien.12. Ne branchez pas directement le moteur 

à une prise de courant.

13. N'utilisez l’interrupteur de by-pass qu'en 

cas de nécessité.
14. Ne pas exposer a la pluie et ne pas 

utiliser dans les emplacements humides.

15. Ne mettez pas les mains à l’intérieur on    

      au-dessous de cabinet lorsque la lame 

tourne.

                          For your own safety, read the instruction                                     

                          manual before operating this saw.

1.   Wear eye protection.

2.   Use the blade guard and spreader for 

every  operation for which it can be used, 

including all hrough sawing.

3.   Keep hands out of the line of the saw 

blade.4.   Use a push-stick when required.

5.   Know how to reduce the risk of 

kickback.6.   Do not perform any operation freehand.

7.   Never reach around or over the saw 

blade.8.   Never try to test fire the brake system.

9.   Never adjust the position of the brake 

cartridge while the blade is spinning.

10. Do not try to disable the brake system.

11. Unplug the saw before changing the 

blade, changing the brake cartridge or servicing.

12. Do not connect the motor directly to a    

power supply.
13. Use the bypass switch only when 

necessary.14. Do not expose to rain or use in damp 

locations.15. Do not put your hands inside or 

underneath the cabinet while the blade is 

spinning. 

Made in Taiwan

SawStop, LLC
www.sawstop.com

TCP

10¨ Contractor Saw

SawStop ®

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps1 Phase

1.75 HP3500 RPM

®c
US175370

wipe the table top with
   a soft, clean cloth

• Place a level across the table top and adjust the four feet of the 
stand by turning the lower hex nuts until the table top is level 
(you may need to loosen the upper hex nuts). When the saw is 
level, tighten each of the upper hex nuts with a 13 mm wrench 
while holding the foot against rotation.

0
15

30

45

SawStop
10” Contractor Saw

! WARNING !  ADVERTENCIA !  AVERTISSEMENT

                        Para su propia seguridad, lea el manual de                  

                  instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la cuchilla y 

      separador para cualquier operación para la 

cual       peuda ser utilizada incluyendo todas las 

      operaciones de serrar completo o a través.

3.   Mantenga las manos fuera de la trayectoria de

      la cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      necesario.
5.   Sepa reducir el riesgo del retroceso.

6.   No realice ninguna operación a mano alzada. 

7.   No ponga la mano alrededor o detrás de la 

      cuchilla.8.   Nunca trate de experimentar con el sistema de 

      frenos.9.   Nunca ajuste la posición del cartucho del freno 

      mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de frenos.

11. Siempre desenchufe la sierra antes de cambiar 

      la cuchilla, el cartucho del freno, o de 

      mantenerla.
12. No conecte el motor directamente con un 

      abastecimiento.

13. Utilice el interruptor del bypass solamente 

      cuando está necesario.

14. No exponga a la lluvia o al uso en 

localizaciones húmedas.

15. No ponga las manos dentro de ni debajo del 

      gabinete mientras la cuchilla gira.

                         Pour votre propre sécurité, lisez le manuel 

                          d’instruction avant d’utiliser la scie.

1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel que 

soit le       type d'opération.

3.   Gardez les mains à l’écart de la lame 

lorsqu’elle tourne. 

4.   Utilisez un poussoir de fin de passe si 

      nécessaire.
5.   Limitez au maximum le risque de rejet.

6.   Ne travaillez pas à la volée. 

7.   Ne passez pas votre bras par-dessus 

ou autour de la lame. 

8.   N’essayez jamais d'effectuer un essai 

du circuit de freinage.

9.   N’ajustez jamais la position de la 

cartouche de frein lorsque la lame tourne.

10. N’essayez pas de neutraliser le circuit 

de 
      freinage.
11. Débranchez la scie avant de changer la 

lame, la cartouche de frein, ou d’en faire 

l’entretien.12. Ne branchez pas directement le moteur 

à une prise de courant.

13. N'utilisez l’interrupteur de by-pass qu'en 

cas de nécessité.
14. Ne pas exposer a la pluie et ne pas 

utiliser dans les emplacements humides.

15. Ne mettez pas les mains à l’intérieur on    

      au-dessous de cabinet lorsque la lame 

tourne.

                          For your own safety, read the instruction                                     

                          manual before operating this saw.

1.   Wear eye protection.

2.   Use the blade guard and spreader for 

every  operation for which it can be used, 

including all hrough sawing.

3.   Keep hands out of the line of the saw 

blade.4.   Use a push-stick when required.

5.   Know how to reduce the risk of 

kickback.6.   Do not perform any operation freehand.

7.   Never reach around or over the saw 

blade.8.   Never try to test fire the brake system.

9.   Never adjust the position of the brake 

cartridge while the blade is spinning.

10. Do not try to disable the brake system.

11. Unplug the saw before changing the 

blade, changing the brake cartridge or servicing.

12. Do not connect the motor directly to a    

power supply.
13. Use the bypass switch only when 

necessary.14. Do not expose to rain or use in damp 

locations.15. Do not put your hands inside or 

underneath the cabinet while the blade is 

spinning. 

Made in Taiwan

SawStop, LLC
www.sawstop.com

TCP

10¨ Contractor Saw

SawStop ®

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps1 Phase

1.75 HP3500 RPM

®c
US175370

level the table top

tighten the hex
nuts in the feet

5
8

0
15

30

45

SawStop10” Contractor Saw

0 15
30

45

SawStop
10” Contractor Saw

Made in TaiwanSawStop, LLC www.sawstop.com
TCP

                      actor Saw

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps
1 Phase

1.75 HP
3450 RPM

®
c US

175370

11

10
! WARNING !  ADVERTENCIA !  AVERTISSEMENT

 Para su propia seguridad, lea el manual de                  
      instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.
2.   Use el dispositivo de seguridad de la cuchilla y 
      separador para cualquier operación para la cual 
      peuda ser utilizada incluyendo todas las 
      operaciones de serrar completo o a través.
3.   Mantenga las manos fuera de la trayectoria de
      la cuchilla de la sierra.
4.   Utilice una vara de empujar cuando está 
      necesario.
5.   Sepa reducir el riesgo del retroceso.
6.   No realice ninguna operación a mano alzada. 
7.   No ponga la mano alrededor o detrás de la 
      cuchilla.
8.   Nunca trate de experimentar con el sistema de 
      frenos.
9.   Nunca ajuste la posición del cartucho del freno 
      mientras que la cuchilla está girando.
10. No trate de desconectar el sistema de frenos.
11. Siempre desenchufe la sierra antes de cambiar 
      la cuchilla, el cartucho del freno, o de 
      mantenerla.
12. No conecte el motor directamente con un 
      abastecimiento.
13. Utilice el interruptor del bypass solamente 
      cuando está necesario.
14. No exponga a la lluvia o al uso en localizaciones 
húmedas.
15. No ponga las manos dentro de ni debajo del 
      gabinete mientras la cuchilla gira.

                         Pour votre propre sécurité, lisez le manuel 
                          d’instruction avant d’utiliser la scie.

1.   Portez des lunettes de sécurité.
2.   Utilisez le protecteur de lame quel que soit le 
      type d'opération.
3.   Gardez les mains à l’écart de la lame lorsqu’elle 
tourne. 
4.   Utilisez un poussoir de fin de passe si 
      nécessaire.
5.   Limitez au maximum le risque de rejet.
6.   Ne travaillez pas à la volée. 
7.   Ne passez pas votre bras par-dessus ou autour de 
la lame. 
8.   N’essayez jamais d'effectuer un essai du circuit de 
freinage.
9.   N’ajustez jamais la position de la cartouche de 
frein lorsque la lame tourne.
10. N’essayez pas de neutraliser le circuit de 
      freinage.
11. Débranchez la scie avant de changer la lame, la 
cartouche de frein, ou d’en faire l’entretien.
12. Ne branchez pas directement le moteur à une 
prise de courant.
13. N'utilisez l’interrupteur de by-pass qu'en cas de 
nécessité.
14. Ne pas exposer a la pluie et ne pas utiliser dans 
les emplacements humides.
15. Ne mettez pas les mains à l’intérieur on    
      au-dessous de cabinet lorsque la lame tourne.

           For your own safety, read the instruction                                     
             manual before operating this saw.

1.   Wear eye protection.
2.   Use the blade guard and spreader for every
  operation for which it can be used, including all 
hrough sawing.
3.   Keep hands out of the line of the saw blade.
4.   Use a push-stick when required.
5.   Know how to reduce the risk of kickback.
6.   Do not perform any operation freehand.
7.   Never reach around or over the saw blade.
8.   Never try to test fire the brake system.
9.   Never adjust the position of the brake 
cartridge while the blade is spinning.
10. Do not try to disable the brake system.
11. Unplug the saw before changing the blade,
 changing the brake cartridge or servicing.
12. Do not connect the motor directly to a    
power supply.
13. Use the bypass switch only when necessary.
14. Do not expose to rain or use in damp 
locations.
15. Do not put your hands inside or underneath 
the cabinet while the blade is spinning. 

Made in Taiwan
SawStop, LLC www.sawstop.com TCP

10¨ Contractor Saw
SawStop ®

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps
1 Phase

1.75 HP
3450 RPM

®
c US

175370

0
15 30

45

SawStop10” Contractor Saw

15
14

SawStop
System Status Codes

StatusRedGrn

¯   ¯   ¯

Wet Wood
Overload Due To 

During Bypass
Contact Detected 

During Standby
Contact Detected 

Brake
Adjust Position of 

Doors
Close Access 

Key To “On”
Turn Cartridge 

To “Off”
Turn Start Switch 

Bypass Mode On

Coasting Down

Replace Cartridge

System Ready

System Initializing

• • • • • •

¯   ¯   ¯

¯   ¯   ¯

• • • • • •

¯   ¯   ¯ • • • • • •

• • • • • • • • • • • •

• • • • • •

¯   ¯   ¯

• • • • • •

Installing a Rip Fence
• You must install a rip fence prior to using the saw. The 
SawStop® Premium Fence and the SawStop® T-GlideTM Fence 
System are both designed specifically for your saw. More 
information about those fence systems is available in the 
owner’s manual included with your saw. Refer to the manual 
accompanying your rip fence for instructions on how to install 
the fence.

rear trunnion

Tools

Hex Key, M3
(1)

Hex Key, M5
(1)

Hex Key, M8
(1)

Mounting the Switch Box
Hardware for Step 22

Switch Box Keys
(2)

Washers, 
M6 (2)14

Hex Screws, 
M6 x 20 (2) 15

Installing the Motor and Belt Guard
Hardware for Steps 17-19

Washers, M5 (4)10 Hex Nuts, M5 (4) 11

Mounting the Extension Wings
Hardware for Steps 20-21

Lock Washers, 
M8 (8)12

Hex Screws, 
M8 x 16 (8) 13

Hardware Pack  #2

Blade Spacing
Adjustment

Gauge
(1)

Tools

Hex Key, M3
(1)

Hex Key, M5
(1)

Hex Key, M8
(1)

Mounting the Switch Box
Hardware for Step 22

Switch Box Keys
(2)

Washers, 
M6 (2)14

Hex Screws, 
M6 x 20 (2) 15

Installing the Motor and Belt Guard
Hardware for Steps 17-19

Washers, M5 (4)10 Hex Nuts, M5 (4) 11

Mounting the Extension Wings
Hardware for Steps 20-21

Lock Washers, 
M8 (8)12

Hex Screws, 
M8 x 16 (8) 13

Hardware Pack  #2

Blade Spacing
Adjustment

Gauge
(1)

Tools

Hex Key, M3
(1)

Hex Key, M5
(1)

Hex Key, M8
(1)

Mounting the Switch Box
Hardware for Step 22

Switch Box Keys
(2)

Washers, 
M6 (2)14

Hex Screws, 
M6 x 20 (2) 15

Installing the Motor and Belt Guard
Hardware for Steps 17-19

Washers, M5 (4)10 Hex Nuts, M5 (4) 11

Mounting the Extension Wings
Hardware for Steps 20-21

Lock Washers, 
M8 (8)12

Hex Screws, 
M8 x 16 (8) 13

Hardware Pack  #2

Blade Spacing
Adjustment

Gauge
(1)

Congratulations,
your saw is now assembled.

Other Accessories
• You can now assemble and attach optional accessories such as 
a mobile base and outfeed table. Visit SawStop.com or see the 
owner’s manual included with your saw for more information 
about available accessories.

motor 
belt

lift motor

! WARNING !  ADVERTENCIA !  AVERTISSEMENT

           
           

  Para su propia seguridad, lea el manual     

           
      de instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la cuchilla y 

      separador para cualquier operación para la cual 

      peuda ser utilizada incluyendo todas las 

      operaciones de serrar completo o a través.

3.   Mantenga las manos fuera de la trayectoria de

      la cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      necesario.

5.   Sepa reducir el riesgo del retroceso.

6.   No realice ninguna operación a mano alzada. 

7.   No ponga la mano alrededor o detrás de la 

      cuchilla.

8.   Nunca trate de experimentar con el sistema de 

      frenos.

9.   Nunca ajuste la posición del cartucho del freno 

      mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de frenos.

11. Siempre desenchufe la sierra antes de cambiar 

      la cuchilla, el cartucho del freno, o de 

      mantenerla.

12. No conecte el motor directamente con un 

      abastecimiento.

13. Utilice el interruptor del bypass solamente 

      cuando está necesario.

14. No exponga a la lluvia o al uso en localizaciones 

húmedas.

15. No ponga las manos dentro de ni debajo del 

      gabinete mientras la cuchilla gira.

           
        Pour votre propre sécurité, lisez le manuel    

           
           

d’instruction avant d’utiliser la scie.

1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel que soit le 

      type d'opération.

3.   Gardez les mains à l’écart de la lame lorsqu’elle 

tourne. 

4.   Utilisez un poussoir de fin de passe si 

      nécessaire.

5.   Limitez au maximum le risque de rejet.

6.   Ne travaillez pas à la volée. 

7.   Ne passez pas votre bras par-dessus ou autour 

de la lame. 

8.   N’essayez jamais d'effectuer un essai du circuit 

de freinage.

9.   N’ajustez jamais la position de la cartouche de 

frein lorsque la lame tourne.

10. N’essayez pas de neutraliser le circuit de 

      freinage.

11. Débranchez la scie avant de changer la lame, la 

cartouche de frein, ou d’en faire l’entretien.

12. Ne branchez pas directement le moteur à une 

prise de courant.

13. N'utilisez l’interrupteur de by-pass qu'en cas de 

nécessité.

14. Ne pas exposer a la pluie et ne pas utiliser dans 

les emplacements humides.

15. Ne mettez pas les mains à l’intérieur on    

      au-dessous de cabinet lorsque la lame tourne.

           
           

    For your own safety, read the instruction           
           

           
    

           
           

    manual before operating this saw.

1.   Wear eye protection.

2.   Use the blade guard and spreader for every

  operation for which it can be used, including all 

hrough sawing.

3.   Keep hands out of the line of the saw blade.

4.   Use a push-stick when required.

5.   Know how to reduce the risk of kickback.

6.   Do not perform any operation freehand.

7.   Never reach around or over the saw blade.

8.   Never try to test fire the brake system.

9.   Never adjust the position of the brake cartridge 

while the blade is spinning.

10. Do not try to disable the brake system.

11. Unplug the saw before changing the blade,

 changing the brake cartridge or servicing.

12. Do not connect the motor directly to a    power 

supply.

13. Use the bypass switch only when necessary.

14. Do not expose to rain or use in damp locations.

15. Do not put your hands inside or underneath the 

cabinet while the blade is spinning. 

Made in Taiwan

SawStop, LLC
www.sawstop.com TCP

10¨ Contractor SawSawStop ®

Model No. CNS 175

Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz

15/7.5 Amps

1 Phase

1.75 HP

3500 RPM

®
c US

175370

align the ribs

Moving belts and parts 

can pinch, cut or crush.

Do not operate with

belt guard open.

© SawStop, LLC


	Installation Instructions no fence
	Installation Instructions- back no fence_Sept2024_AB

